
SPA Insulation Cover 
Box Contains:                                                  
(1) 1 x Upper Support Frame & Vertical Support Frame Assy

* 2 x Rubber Buffer.                                         
* 4 x St4.8x19 S/S Self-tapping Screw             
* 1 x S/S Safety Locking Chain                                
* 1 x Gas Strut 450N.                                 
* 2 x S/S M8x40 Hex Head Bolt                              
* 2 x S/S M8 Locknut                                        
* 4 x S/S M8 Plain Washer                                    
* 2 x S/S M12x25 Hex Skt Button Head Bolt 
* 4 x S/S M12 Plain Washer.                                  

(2) 1 x Right Turnable Arm with 1x Spring Pin, 1x EVA foam
(3) 1 x Left Turnable Arm with 1x Spring Pin, 1 x EVA foam
(4) 2 x Adjustable Arm with Tube Sleeve.                            (13) 6 x S/S Split Washer
(5) 1 x Right Base Standing Leg & (6) 1 x Left Base S
(7) 1 x Base Plate.                                              
(8) 1 x Base Limit Plate  
(9) 1 x User instruction 
(10) 1 x Kit bag                                        
 

 
 
Step 1: Fix 2x Base Standing Legs on the Base Plate with 6x M8 x20

S/S Hex Skt flat head bolts, 4x M8 S/S domed nuts (a),
Split washers (b) and 4x S/S plain washers

                                                         
                       

 
 
 
  
 
 
Step 3: Insert the Adjustable Arms into the Left & Right Turnable  

Arms.(Fig.6) Adjust and confirm the inner width.(Fig.7),
   Fix 2x St4.8x19 S/S self-tapping screws each from holes 
   inwards and cover the screw caps.(Fig.8)
                                                          

SPA Insulation Cover Lifter Installation Instruction
Box Contains:                                                  Kits Bag Contains:   

Vertical Support Frame Assy with        (1) 8 x M8 x 20 S/S Hex Skt Flat Head Bolt.
                            (2) 6 x M8 S/S Domed Nut.
                            (3) 2 x S/S Pull Pin Φ8 x 51

                        (4) 4 x St4.8x60 S/S Flat Head Screw 
                                         (5) 2 x St4.8x40 S/S Flat Head Screw.

                          (6) 1 x 3.2mm drill bit  
                             (7) 1 x screwdriver head
                             (8) 1 x 5mm Allen Key. 

                       (9) 10 x St4.8x19 S/S Self
                          (10) 4 x M8 Nut Cap 

, 1x EVA foam.             (11) 14 x Screw Cap 
, 1 x EVA foam              (12) 6 x S/S Plain Washer

Sleeve.                            (13) 6 x S/S Split Washer
1 x Left Base Standing Leg          (14) 1 x 13mm Open Spanner

) 1 x Base Plate.                                               

                                         

 

Standing Legs on the Base Plate with 6x M8 x20   Step 2: Fix the Base Limit Plate on the Base Plate with 2
S/S domed nuts (a),4x S/S        x20 S/S Hex Skt flat head bolts,2x 
ashers (c) (Fig.1- Fig.3).         (d), 2x S/S split washers (e),

                                                            (f)(Fig.4 – Fig.5) 

Insert the Adjustable Arms into the Left & Right Turnable    Step 4: Insert the Turnable Arms into
Arms.(Fig.6) Adjust and confirm the inner width.(Fig.7),           position and push into the

tapping screws each from holes           Lock the Safety Locking Chain around two parts.(Fig.9)
caps.(Fig.8) 

                                                            

Installation Instruction 
 

20 S/S Hex Skt Flat Head Bolt. 
M8 S/S Domed Nut. 

8 x 51 
St4.8x60 S/S Flat Head Screw  

x St4.8x40 S/S Flat Head Screw. 
mm drill bit   

screwdriver head 
 

Self-tapping screw. 

(12) 6 x S/S Plain Washer 
Sleeve.                            (13) 6 x S/S Split Washer 

(14) 1 x 13mm Open Spanner 

: Fix the Base Limit Plate on the Base Plate with 2xM8 
Skt flat head bolts,2x M8 S/S domed nuts  

split washers (e), and 2x S/S plain washers.                             

Arms into the U-tube at suitable  
and push into theΦ8x51 pull pin to stop it.    
Safety Locking Chain around two parts.(Fig.9) 

(cover stand ii)



  
                                                           
                                                            
 
 
 
 
   

                                         
Step 5: Move assembled rack close to the SPA. Insert the Base Plate  
      Into the underside center of SPA.(Fig.10),ensure the Limit

Plate touch the SPA. Fix 2xSt4.8x40 S/S self
and cover two screw caps.(Fig.11)                           

                                                               
                                          
 
 
 

             
 
 
 
 
 
Step 7: Drill and fix 3xSt4.8x19 S/S self-tapping screws on each
      side. (Fig.14) Drill and fit 4xSt4.8x60 S/S self

screws. The lower two screws to fit or not as necessary.
      (Fig.15) 

 
 
 
 
 
 
 
 

                                                
 

Step 9: Repeat these steps conversely to fit cover on the SPA.     
      (Fig.18)                                                 Right Turnable Arms inwards and lock the Safety Locking
                                                             
 
 
 
 
 
 
 
 
 
 
 

                                                             
                                                              

                                                 
Move assembled rack close to the SPA. Insert the Base Plate  Step 6: Push the entire main frame into the Left & Right
nto the underside center of SPA.(Fig.10),ensure the Limit          Standing Legs vertically.(Fig.12) Loose the Safety Lock

2xSt4.8x40 S/S self-taping screws          -ing Chain and flip up the 
                             the same level to the SPA top edge.

                                                               
                          

tapping screws on each     Step 8: Slide the cover to the Turnable Arms
Drill and fit 4xSt4.8x60 S/S self-tapping              vertical position. (Fig.1

screws. The lower two screws to fit or not as necessary. 

                                                 

: Repeat these steps conversely to fit cover on the SPA.     Step 10: When no use, fold the main frame and turn the Left &
(Fig.18)                                                 Right Turnable Arms inwards and lock the Safety Locking

                                                             Chain.(Fig.19) 

Push the entire main frame into the Left & Right Base  
Standing Legs vertically.(Fig.12) Loose the Safety Lock 
ing Chain and flip up the U tube and Turnable Arms to  

same level to the SPA top edge.(Fig.13) 

Slide the cover to the Turnable Arms and flip it down to  
. (Fig.16-Fig.17) 

When no use, fold the main frame and turn the Left & 
(Fig.18)                                                 Right Turnable Arms inwards and lock the Safety Locking 



 
* Make sure that you have all parts from the part list. 
* Note: All left and right directions are from standing in front of Hot Tub. 
* Note: Scan below QR code to get more installation details . 

 
 
 

 
 
 
 
                                                                                       Iss.0  13-Oct-2024 


